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Test Summary
FCC Rules Test items Result
Paragraph Released Date
Part 15 Per Section October 1, 2013 Conducted Emission Pass
15.207(a)
Part 15 Per Section October 1, 2013 Radiated Spurious Pass
15.209(a) Emission
Part 15 Per Section October 1, 2013 Antenna requirement Pass
15.203
Part 15 Per Section October 1, 2013 Maximum Peak Output | Pass
15.247(b)(1) power
Part 15 Per Section October 1, 2013 20dB Bandwidth Pass
15.247(a)(1)
Part 15 Per Section October 1, 2013 Hopping Channel Pass
15.247(a)(1) Carrier Frequency
Separation
Part 15 Per Section October 1, 2013 Number of Hopping Pass
15.247(a)(1)(iii) Frequency Used
Part 15 Per Section October 1, 2013 Time of Occupancy Pass
15.247(a)(1)(iii) (Dwell Time)
Part 15 Per Section October 1, 2013 Out-Of-Band Emission Pass
15.247(d) measurement
RSS-Genclause 4.6.1 October 1, 2013 99% Bandwidth Pass
FCC KDB Publication | October 1, 2013 Safety Human exposure | Pass
447498
RSS-102 Issue 4
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:

Appendix 1: Test result

2 Test Sites

2.1 Test Facilities
TUV Rheinland (Guangdong) Ltd. EMC Laboratory

No0.102, 1F of Southwest Warehouse Building,No.767 TianYuan Road,
Tianhe District, Guangzhou,P.R.China, 510650
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
Kind of Type Manufacturer SIN Calibrated Calibrated
Equipment until Interval
EMI Test Receiver | ESCI-3 Rohde & Schwarz 100216 | 16.Mar.2015 1 year
Spectrum Analyzer | FSP30 Rohde & Schwarz 100286 | 16.Mar.2015 1 year
Trilog-Broadband | VULB9168 SCHWARZBECK 209 16.Mar.2015 2 years
Antenna (30MHz-1GH2z) MESSELEKTRONIK
Double-Ridged HF906 Rohde & Schwarz 100385 | 16.Mar.2015 2 years
Waveguide Horn (1-18GH?z)
Antenna
Pre-amplifier AFS42-00101800- | MITEQ 1101599 | 16.Mar.2015 2 years
25-5-42
Band Reject Filter | BRM50702 Micro-Tronics 023 16.Mar.2015 2 years
Standard Gain 3160-09 EMCO 21642 16.Mar.2015 5 vears
Horn Antenna (18-26.5GHz) y
Pre-amplifier AFS33-18002650- | MITEQ 1108282 | 16.Mar.2015 2 years
30-8P-44
3m Anechoic N/A Albatross Project N/A 16.Mar.2015 1 year
Chamber GmbH
HFH2-Z2 16.Mar.2015 2 years
Loop Antenna (<30MH?2) Rohde & Schwarz 100111
EMI Test Receiver | ESCS30 Rohde & Schwarz 100316 | 16.Mar.2015 1 year
Two-Line V- ESH3-25 Rohde & Schwarz | 100308 | 16-Mar2015 | 1year
Network
Pulse Limiter ESH3-72 Rohde & Schwarz 100701 | 16.Mar.2015 1 year
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2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is performed
outside the United States, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications.

2.5 Measurement Uncertainty

Uncertainty for conducted emissions measurements is 2.68dB.
Uncertainty for radiated emissions measurements is 5.16dB (30M-1GHz) and 4.88dB (> 1GHz)

The reported expanded uncertainty is based on a standard uncertainty multiply by a coverage factor
k=2, providing a level of confidence of approximately 95%.

2.6 Location of original data

The original copies of test data taken during actual testing were attached at Appendix 1 of this report
and delivered to the applicant. A copy has been retained in the TUV Rheinland (Guangdong) file for
certification follow-up purposes.

2.7 Status of facility used for testing

TUV Rheinland (Guangdong) Ltd. EMC Laboratory; No.102, 1F of Southwest Warehouse
Building,No.767 TianYuan Road, Tianhe District, Guangzhou,P.R.China is listed on the US Federal
Communications Commission list of facilities approved to perform measurements, the register no.
833845.
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3 General Product Information

The submitted sample ITSB-300 is bluetooth speaker powered by AC mains.

For details, refer to technical document and the user manual.

3.1 Product Function and Intended Use

Refer to the Technical Documentation and user manual.

3.2 Ratings and System Details

Type designation

ITSB-300

FCCID

BUQDM©95B

Frequency range

2402.0MHz — 2480.0MHz
(unlicensed ISM band)

Number of employed channels

79 channels

Total Number of channels

79 channels

Modulation Type

Frequency Hopping Spread Spectrum

Type of antenna

Integral antenna

Rated input

AC120V,60Hz

Ports

Audio in

Protection Class

Refer to the Technical Documentation for further information.

Seite 8 von 33
Page 8 of 33
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3.3 Independent Operation Modes

Bluetooth: RF Transmitting and receiving

For further information refer to User Manual

3.4 Submitted Documents

Block Diagram
Schematics

Operation Description
Components List

FCC label and location
User Manual

Internal  Photos
External Photos
Application form
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4 Test Set-up and Operation Mode

4.1 Principle of Configuration Selection
Emission: The equipment under test (EUT) was configured to measure its highest possible

radiation level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Refer to test set-up in chapter 5.

4.3 Special Accessories and Auxiliary Equipment

The products have been tested together with the following device:

Device Manufacture | Model Serial no./ Version
Laptop notebook IBM X60, 1706-5KC L3-CB426
Bluetooth test Software | AppoTech RF Control Kit v3.2

4.4 Countermeasures to achieve EMC Compliance

The test sample, which has been tested, contained the noise suppression parts as described in the
technical document. No additional measures were employed to achieve compliance.
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4.5 Testset-up

Diagram 1 of Confiquration for Testing Radiated Emission 30MHz -1 GHz
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Diagram 2 of Configuration for Testing Radiated Emission above 1 GHz
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Diagram 3 of Configuration for Testing Conducted Emission
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Diagram 5 of Configuration for Testing other test items

Spectrum
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5 Test ResultsEMISSION

5.1 Conducted Emission

RESULT: Pass

Date of testing ; Apr.03.2014

Test specification : FCC Part 15 Per Section 15.207(a)

Limits ; FCC Part 15 Per Section 15.207(a)

Test procedure : Procedure specified in ANSI C63.4 were
followed

Deviations from Standard Test

Procedures : None

Kind of test site : Shielded room

Operation mode : A.Transmitting

Power supply : AC120V,60Hz

Temperature : 20°C

Humidity : 50%

Test procedure:

For tabletop device, the EUT and its peripherals were placed on a wooden table, 0.8cm above the
horizontal reference plane and 40cm away from vertical reference plane in a shielded room. For
floor-standing device, the EUT shall be placed either directly on the reference ground plane or on
insulating material as described in ANSI C63.4 Clause 6.3.2.1.

The EUT was connected to input power source through a line impedance stabilization network
(LISN).The excess length of the power cord between the EUT and the LISN shall be folded back and
forth at the center of the lead to form a bundle not exceeding 40cm in length.

The EUT was tested in a typical model of operation in accordance with ANSI C63.4:2009, Pre-test
was performed in peak and average detection mode. final measurement was performed using quasi-
peak and average detection on the live and neutral lines with the worst case.

The test software Rohde & Schwarz EMC32 was used during the test.

If the result of the measurement with the Quasi Peak detector is below the Average limit, the
measurement with Average Detector may be omitted.

Refer to appendix 1 for test result.




Produkte
Products

A TUVRheinland®

PriUfbericht - Nr.:
Test Report No.:

16059704 001

Seite 15 von 33
Page 15 of 33

5.2 Radiated Spurious Emission

RESULT:

Date of testing
Test specification
Limits

Test procedure

Deviations from Standard Test
procedures

Kind of test site

Operation mode

Power supply
Temperature
Humidity

Pass

Apr.10.2014

FCC Part 15 Per Section 15.209(a)
FCC Part 15 Per Section 15.209(a)
Clause 5.5 of ICES-003 RSS-Gen 7.1.4
Procedure specified in ANSI C63.4
CAN/CSA-CEI/IEC CISPR 22-02
RSS-Gen Table 5

None

3m Semi-anechoic chamber

Bluetooth RF transmitting at fix channel with
max power (High, Low, Mid)
AC120V,60Hz

23°C

50%

Test procedure:

For tabletop device, the and its peripherals were placed on a wooden table,80cm above ground plane
in semi-anechoic chamber. For floor-standing equipment, the EUT and all cables shall be insulated,
if required, from the ground plane by up to 12mm of insulating material in semi-anechoic chamber.
The EUT was set 3 meters away from the receiving antenna, which was mounted on a variable-
height antenna tower. Test shall be made with the antenna positioned in both the horizontal and
vertical planes of polarization. The antenna height shall be varied from 1m to 4m. The table was
rotated 360 degrees to detect the suspected emission frequency points. The position of the worst
radiation case with both horizontal and vertical receiving antenna polarization was recorded together
with the suspected emission frequency points above-mentioned.

The EUT was tested in a typical model of operation in accordance with ANSI C63.4:2009, Pre-test
was performed in peak detection mode. Finial measurement was performed using quasi-peak
detection with the worst case.

The test software Rohde & Schwarz EMC32 was used during the test.

Note:

While testing, the EUT is connected with a serial port bridge board for test mode setup. The length of
the communication cable between the EUT and the bridge board, which including Tx, Rx, GND
serial pins, is minimized to reduce the unwanted influence to test result. The bridge board can be
connected to a host computer with standard DB9 com port cable for running of the test setup
software. After setup successfully, the EUT can keep the test mode with the host computer and the
cable removed.

Refer to appendix 1 for test result.
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5.3 Antenna requirement

RESULT: Pass
Date of testing :
Test specification : FCC Part 15 Per Section 15.203

FCC Part 15 Per Section 15.247(b)

RSS-Gen 7.14

For intentional device, according to 15.203, and
intentional radiator shall be designed to ensure that no
antenna other than that furnished by the responsible
party shall be used with the device.

And according to 15.247(b), if transmitting antennas
of directional gain greater than 6dBi are used, the
power shall be reduced by amount in dB than the
directional gain of the antenna exceeds of 6dBi.

As the BT antenna is permanently printed on RF Board, there is no consideration of replacement.

And the max gain of the antenna is 0dBi.
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5.4 Maximum Peak Output Power

RESULT:

Date of testing
Test specification

Limits

Deviations from Standard Test
procedures

Test procedure

Kind of test site

Operation mode

Pass

03.07.2014

FCC Part 15 Per Section 15.247(b)(1)
RSS-210 A8.4 (2)

FCC Part 15 Per Section 15.247(b)(1)

For frequency hopping systems operating in the band
2400-2483.5 MHz employing at least 75 hopping
channels, the maximum peak conducted output power
shall not exceed 1 W; for all other frequency hopping
systems in the band, the maximum peak conducted
output power shall not exceed 0.125 W.

None

Procedure specified in ANSI C63.4

Shielded room

Bluetooth continuously transmitting on the measured
channel.

Power supply AC120V,60Hz
Temperature 23°C
Humidity 50%
Table 2: Peak Conducted Power
GFSK modulation
Channel Frequency | Power Output Power Limit (mW)*
(MHz) Reading(dBm) | (mW)
Low 2402.2 -1.52 0.70 1000
Mid 2440.8 -1.46 0.72 1000
High 2479.9 -1.68 0.68 1000
8DPSK modulation
Channel Frequency | Power Output Power Limit (mwW)*
(MH2z) Reading(dBm) | (mW)
Low 2402.2 -2.03 0.63 1000
Mid 2440.8 -1.98 0.64 1000
High 2479.9 -2.15 0.61 1000

Remark: RBW=3MHz.
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5.5 20dB Bandwidth

RESULT:

Date of testing
Test specification
Limits

Deviations from Standard Test
procedures
Test procedure

Op

eration mode

Kind of test site
Power supply
Temperature

Hu

midity

Test procedure:
1. Connect the antenna port of the EUT to the spectrum analyzer by a low lost cable.
2. Set the EUT to proper test mode with relative test software and hardware.

3. Spectrum analyzer setting: Centered Frequency= measured channel, RBW=10kHz, VBW=30kHz.

Pass
13.06.2014
FCC Part 15 Per Section 15.247(a)(1)
FCC Part 15 Per Section 15.247(b)(1)
RSS-210 A8.1 (a)
Frequency hopping systems operating in the band
2400-2483.5 MHz may have hopping channel carrier
frequencies that are separated by 25 kHz or two-
thirds of the 20 dB bandwidth of the hopping
channel, whichever is greater, provided the systems
operate with an output power no greater than
0.125W.

None

Procedure specified in ANSI C63.4

Bluetooth continuously transmitting on the measured
channel.

Shielded room

AC120V,60Hz

22°C

52%

4. Mark the peak power frequency point and the -20dB upper and lower frequency points.
5. Read the frequency delta value between the -20dB upper and lower frequency points.
6. Repeat step 2 to 5 until all the channels required are finished.

Table 3: 20dB Bandwidth
GFSK modulation

Channel Frequency (GHz) Test Result (kHz)
Low 2402.0 913

Mid 2441.0 911

High 2480.0 917

8DPSK modulation

Channel Frequency (GHz) Test Result (kHz)
Low 2402.0 1132

Mid 2441.0 1128

High 2480.0 1140
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5.6 Hopping Channel Carrier Frequency Separation

RESULT:

Date of testing
Test specification
Limits

Deviations from Standard Test
procedures

Test procedure

Kind of test site

Operation mode

Power supply
Temperature
Humidity

Test procedure:

Pass

13.06.2014

FCC Part 15 Per Section 15.247(a)(1)

FCC Part 15 Per Section 15.247(a)(1)

RSS-210 A8.1 (b)

Frequency hopping systems operating in the band
2400-2483.5 MHz may have hopping channel carrier
frequencies that are separated by 25 kHz or two-thirds
of the 20 dB bandwidth of the hopping channel,
whichever is greater, provided the systems operate
with an output power no greater than 0.125W.

None

Procedure specified in ANSI C63.4

Shielded room

Bluetooth transmitting with hopping at the full channel
set

AC120V,60Hz

22°C

55%

1. Connect the antenna port of the EUT to the spectrum analyzer by a low lost cable.
2. Set the EUT to proper test mode with relative test software and hardware.

3. Spectrum analyzer setting: Centered Frequency = measured channel, RBW = 30 kHz, VBW = 100

kHz, Frequency Span = wide enough to cover the adjacent channel.
4. Mark the peak power frequency point of the measured channel and its adjacent channel(s)
5. Read the frequency delta value between the measured channel and its adjacent channel(s)
6. Repeat step 3 to 5 until all the channels measured are finished.
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Table 4: Hopping Channel Carrier Frequency Separation

Channel Adjacent Hopping Limit
channel separation
(kHz)
Low 960 At least 25kHz or tow-thirds of the
20dB bandwidth of the hopping
Mid 980 channel, whichever is greater.
Note: refer to table 6 for the value of
High 960 20dB bandwidth

Remark: Above result is the worst result after tested GFSK modulation and 8DPSK modulation

mode.
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5.7 Number of Hopping Frequency Used

RESULT:

Date of testing
Test specification

Limits

Deviations from Standard Test
procedures

Test procedure

Kind of test site

Operation mode

Power supply
Temperature
Humidity

Test procedure:

Pass

Apr.17, 2014

FCC Part 15 Per Section 15.247(a)(1)(iii)

RSS-210 A8.1 (d)

FCC Part 15 Per Section 15.247(a)(1)(iii)
Frequency hopping system in the 2400-2483.5 MHz
band shall use at least 15 non-overlapping channels

None

Procedure specified in ANSI C63.4

Shielded room

Bluetooth transmitting with hopping at the full channel
set

AC120V,60Hz

22°C

55%

1. Connect the antenna port of the EUT to the spectrum analyzer by a low lost cable.

2. Set the EUT to proper test mode with relative test software and hardware.

3. Spectrum analyzer setting: RBW = 100 kHz, VBW>RBW, Frequency Span = wide enough to
cover the channels to be plotted.

4. Set the spectrum analyzer to Max-hold mode and plot the result(s) with record of all hopping
channel.

Table 5: Number of hopping frequency

Number of hopping frequency: 79

Limit: At least 15 non-overlapping channels
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5.8 Time of Occupancy (Dwell Time)

RESULT: Pass
Date of testing ; Apr.17, 2014

Test specification : FCC Part 15 Per Section 15.247(a)(1)(iii)

Limits : FCC Part 15 Per Section 15.247(a)(1)(iii)

RSS-210 A8.1 (d)
For frequency hopping system operating in the 2400-
2483.5MHz band, the average time of occupancy on any
channel shall not be greater than 0.4 seconds within a
period of 0.4 seconds multiplied by the number of
hopping channels employed.

Deviations from Standard Test

procedures : None

Test Procedure ; Procedure specified in ANSI C63.4

Kind of test site : Shielded room

Operation mode : Bluetooth transmitting with hopping at the full channel
set (DH1,DH3,DH5 mode)

Power supply : AC120V,60Hz

Temperature : 22°C

Humidity : 55%

Test procedure:

1. Connect the antenna port of the EUT to the spectrum analyzer by a low lost cable.

2. Set the EUT to proper test mode with relative test software and hardware.

3. Spectrum analyzer setting: Centered Frequency = measured channel, RBW = 1MHz, VBW>RBW,
Frequency Span =0 Hz.

4. Set sweep time properly to capture the entire dwell time per hopping channel.

5. Set detector type to Peak and trace mode to Max Hold and make the measurement.

6. Repeat step 3-5 until all channels measured were complete.
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Table 6: Dwell Time

channel Frequency Dwell time of Total Dwell Time Limit
(GHz) one signal Burst (ms) (ms)
(ms)
Low 2.402 3.060 (3.060 x 106.81) = 326.83 400
Mid 2.441 3.060 (3.060 x 106.81) = 326.83 400
High 2.480 2.940 (2.940 x 106.81) = 314.02 400

Remark: Above result is the worst result after tested GFSK modulation and 8DPSK modulation
mode, and after tested DH1,DH3,DH5 mode.

Note :

Period = 0.4 (seconds) x 79 (channels) = 31.6 seconds

For Bluetooth system, there are 1600 timeslots in one second. The DH5 mode operates on a 5-
slot transmission and 1-slot receiving basis. Thus there are 1600/ (5+1) = 266.7 transmission

per second. In one period for each particular channel there are (266.7/79) x 31.6 = 106.81
times of transmission.

Dwell Time in one period(ms) = Dwell time of one-slot transmission(ms) multiplexes 106.81
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5.9 Out-of-Band Emission

RESULT:

Date of testing
Test specification
Limits

Deviations from Standard Test
procedures

Test Procedure

Kind of test site

Operation mode

Power supply
Temperature
Humidity

Test procedure:

Pass

13.06.2014

FCC Part 15 Per Section 15.247(d)

FCC Part 15 Per Section 15.247(d)

RSS-210 A8.5

In any 100kHz bandwidth outside the frequency band in
which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power
that is produced by the intentional radiator shall be at least
20dB below that in the 100kHz bandwidth within the band
that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement.

In addition:

FCC Part 15 - radiated emission which fall in the restricted
bands, as defined in Section 15.205(a), must also comply
with the radiated emission limits specified in section
15.209(a).

None

Procedure specified in ANSI C63.4

Shielded room

Bluetooth transmitting at the highest and lowest channel
(band edge)

AC120V,60Hz

22°C

55%

1. Connect the antenna port of the EUT to the spectrum analyzer by a low lost cable.

2. Set the EUT to proper test mode with relative test software and hardware.

3. Spectrum analyzer setting: RBW =100kHz, VBW=300kHz.

4. Set proper frequency span respectively for out-of-band emission measurement of the band edge
and the whole range (up to 10 times of the carrier frequency.)

5. Set the trace mode to Max Hold and mark the peak reading of any spurious emission recorded.
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Table 7: Out-Of-Band Emission measurement (conducted)

Emission Attenuation Limit

(Carrier operating at Channel (dB)

low, mid and high)

30MHz to 25GHz All emission in this 100kHz bandwidth are A=20
attenuated more than 20dB from the carrier

«REW 100 kH= Delta 4 [T1 ]
VEW 300 kH=z —23.42 4B
Rarf 0 4Em ATT 30 4B GWT 2.5 a
Mazkaz| 1
dEm
. = |EN
=] .

| =0 4 1 bt L 4,
NJ Y
NM.J\d T PN X
J s TR [
-50

Start 30 MHr 2.437 GHz/ Step 23 GH=

Date: 12.JUN.2014 23:29:14

<-REW 100 xHx Delta & [T1 ]
VEW 300 kHz
Ref 0 4Bm Azt 30 4B aWT 2.3 =

- 4| b _yh,

B N‘/"V i T
I 1
=1

Sta=zt 30 MHE= 2.457 SH=z/ Steop 25 GH=

Date: 12.JUN.2014 23:28:29
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«-REW 100 kH=x Daelta 4 [T1 ]
VEW 300 kH=z —27.13 4B
Ral 0 d4Bm ATT 30 4B 8WI 2.% a

Markaes

[
I

Stac-t 30 MH=zx 2.437 SH=z=/S Stop 25 CH=

Date: 12.JUM.2014 23:27:03

Remark: Above result is the worst result after tested GFSK modulation and 8DPSK modulation
mode.

Table 8: Band Edges Emission in the Restricted Bands by Marker Delta Method

Frequency | dBc PK AV Polarity | PKlimit | AV limit
[MHz] [dB] |[dBV/m]|[dBv/m]| (H/V) | [dBuV/m] |[dBuv/m]
2484.6 50.48 48.99 H 74 54
2376.2 49.03 49.03 H 74 54

NOTE:
1. The Peak carrier field strength of the highest/lowest channel is 99.47dBuV/m, 98.06dBuV/m.
The above field strength levels were measured in horizontal polarity which is the worst case.

2. The dBc value between the carrier maximum power and band edge emission power of the
frequency listed in the table is calculated from the test record showed in Appendix 1.

3. Peak value of the high/low band edge emission listed in the table is calculated by the below
formula: PK value of band edge emission = Peak carrier field strength — dBc value in item2
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*RBW 100 kHz delta 4 [T1
*VBW 300 kHz

Ref 10 dBm Att 40 dB SWT 2.5 ms

- 45 dB
e .
Marker| 3 [T1
- dBm
GI
3DB
—s0__ |y
\h“’bxﬁ4Jﬁaynaﬂif\Ahmjih,ﬁ-aJLbbﬂﬂi\VU«JKVJH;lnAuJ“Hmlj)uﬂ;u¢mfkk\»»{,ydjltﬁwkx,
-60
| -70
| 50
-90
Start 2.479 GHz 2.1 Hz/ Stop 2.5 GHz

Date: 12.JUN.2014 23:32:53

*RBW 100 kHz Marker 4
*VBW 300 kHz

Ref 10 dBm Att 40 dB SWT 10 ms
U Marker[ I [T1
- 8 dBm
0 GHZ “
B i
[ oo B
== [
Marker| 3 [T
- 39 dB
-20
v iv) ST
| -30
| -40

-90

tart .31 GHz 3 Hz Top .40 GHz

Date: 12.JUN.2014 23:35:10

Remark: Above result is the worst result after tested GFSK modulation and 8DPSK modulation
mode.
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5.10 99% Bandwidth

RESULT: Passed
Date of testing :02.07.2014
Test standard : RSS-Gen clause 4.6.1

Basic standard
Kind of test site

Test setup
Test Channel
Operation Mode

Ambient temperature

Relative humidity

Atmospheric pressure

: ANSI C63.4: 2003
: Shielded room

: Low/ Middle/ High
tA

:22°C

: 52%

: 101 kPa

Test result of 99%6 Bandwidth.

GFSK modulation

Channel 99% Limit
Channel Frequency | Bandwidth | ) Result
(MHz) (kHz)
Low Channel 2402.0 915 / Pass
Mid Channel 2441.0 913 / Pass
HighChannel 2480.0 919 / Pass
8DPSK modulation
Channel 99% Limit
Channel Frequency | Bandwidth |\ Result
(MHz2) (kHz)
Low Channel 2402.0 1145 / Pass
Mid Channel 2441.0 1136 / Pass
High Channel 2480.0 1151 / Pass
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5.11 Safety Human exposure

5.11.1 Radio Frequency Exposure Compliance
Electromagnetic Fields

RESULT: Passed

Test standard : RSS-102 Issue 4
FCC KDB Publication 447498

The maximum peak output power of the transmitter is 0.72mW only, which less than 20mW. Hence
the EUT is exempted from routine evaluation limits (SAR Evaluation) according to clause 2.5.1 of
RSS-102 Issue 4.

The minimum distance for the EUT is 5mm, since maximum peak output power of the transmitter is
0.72mW <10mW, hence the EUT is exclueded from SAR evaluation according to FCC KDB
publication 447498 D01: Mobile and Portable RF Exposure.Guidance v05.
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6 Photographs of the Test Set-Up

Photograph 1: Set-up for Conducted Emission
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Photograph 2: Set-up for Radiation Measurement below 1GHz
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Photograph 3: Set-up for Radiation Measurement above 1GHz
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28351188

EMC Test Record (EMISSION)

Common Information

Manufacturer: Allike
Test ltem: Tower Stereo System
Identification: ITSB-300
Test Standard: FCC 15.207
Test Detail: Conducted Emission
Operation Mode: A
Climate Condition: 20°C; 50%RH; 101kPa.
Test Voltage/ Freq.: AC 120 V/ 60 Hz
Port/ Line; AC Mains(L1+N)
Receipt No.: 174019879
Report No.: 16059704 001
Result: Pass
!
Hardware Setup: 1phase LISN ESH3-Z5 to ESCH
Level Unit: dBuv
Subrange Detectors IF Bandwidth Step Size Meas. Time Receiver
150kHz - 30MHz Peak; Average 9kHz 4.5kHz 10ms ESCI
100 1
90+
80+
2 P P 03 0l 18 5 oliaee on Ses Q1
g
B T i e
E oy o o T -
3 b \/
I\
104
0 + B s e S t ——t—+—+—++—+ t |
150k 300 400 S00 800 1M 2M  3M 4MSM 6 8 10M 20M  30M
_Frequency in Hz
[t e
{ A LR g

4/3/2014, 10:53:44

]

g |

&

Tested by:
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TUV Rheinland (Guangdong) Ltd.

Final Result 1

EMC Test Service Hotline: +88-20-28391188

Frequency | QuasiPeak::|; 222 Cori.. | Margin®
(MHz) " | BV | (dB)%| " (dB)

0.204000 A47.8 10.0 15.6

0.262500 44.7 9.9 16.7

0.586500 40.4 10.1 15.6

0.663000 39.0 10.2 17.0

3.286500 341 10.7 21.9

8.924000 36.0 11.0 24.0

Finai Result 2
. Meas, |50 . Lo
Frequency | Average wbi: Bandwidti B s Corr.: | -Margin . -Limit
(Mkz) | (@Bw) | S g PR RE Ly sy | ey | Comment

0.199500 30.3 2000.0 8.000 GN L1 10.0 23.3 53.6

0.267000 27.7 2000.0 9.000 GN L1 8.9 23.5 51.2

0.595500 20.9 2000.0 9.000 GN L1 10.2 25.1 46.0

0.663000 20.6 2000.0 9,000 GN L1 10.2 254 46.0

10.185000 18.3 2000.0 9.000 GN N 11.0 M7 50.0

24.000000 21.2 2000.0 9.000 GN N 11.9 28.8 50.0
, e
! : : :

. i S
{ it PATIVAY
N Ghodked/ 0414
4/3/2014, 10:53.44 Tested by: Reviewed by:
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Radiated Spurious Emission

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike

Test item: Tower Stereo System

Identification: ITSB-300

Test Standard: FCC Part 15.209

Test Detail: RE

Operation Mode: Tx @ High channel

Climate Condition: 23 T, 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 v/ 60 Hz

Receipt No: 174019879

Report No: 16059704 001

Result: Pass

Comment; Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 9K-30MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC HFH2-Z2/ TUV ESCI 3-TUV SAC HFH2-Z22

1361
1200

Level in dBuV/m

t t t U
9k 20 30 50 100k 200 300 500 ™M 2M 3M SM oM 20 30M

Frequency in Hz

Limit and Margin QP

2 Y ) B Mleass i . Tl 2| s Margin - S

Freguenc QuasiPeak | -Average | . o Bandwidth A Corri| SLEEmit
Mz | aspvim (dapvﬁf\y : Ir'n”;‘)* (kHz) Polarization | - ygy g,'gf (dBpVIm)

0.016920 ! 60.6 1000.0 0.200 H 20.7 62.5 1231
0.034840 ! 52.7 1000.¢ 0.200 H 20.5 64.1 116.8
0.065800 ! 46.5 1000.0 0.200 H 20.5 64.8 111.3
0.178000 ! 44.6 1000.0 9.000 H 20.7 58.0 102.6
0.346000 ! 40.6 1000.0 9.000 H 209 56.2 96.8
0.978000 26.7 | / 1000.0 9.000 H 20.4 41.1 67.8

Date: 4/22/2014 - Time: 6:13:46 Tested by: ' Reviewed by:
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TUV Rheinland (Guangdong) Lid.

EMC Test Service Holline: +88-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test item:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result,

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Level in dBuV/m

Allike

Tower Stereo System
ITSB-300

FCC Part 15.209

RE

Tx @ High channel
23 C; 50 %RH; 101 kPa.
AC120V/ 60 Hz
174019879

16059704 001

Pass

Test distance is 3m, Vertical

9K-30MHz
TUVESCI 3
TUV SAC HFH2-22/ TUV ESCI 3-TUV SAC HFH2-22

e g 18 Skt fo S0NT L

"My

t 1 } t
100k 300

9k 20 30 50 260 300 M M IM 5M 10M 20 30M
Frequency in Hz
Limit and Margin

Fhe T Measi i . . z L o

Frequency ‘QuasiPeak: e ook Bandwldthi e g s SLCorr L Margin it
(MHz) (dBuvim) | (dBpVI I,',‘"‘;‘)* C(kHzy | Polarization | yggy | aB) | (dBuVIm)

0.017000 7 70.8 10000 | 0.200 v 20.7 52.3 1231
0.043840 j 57.3 | 1000.0 8,250 v 0.5 56.6 1159
0.065600 i 52.9 [ 10000 0.200 v 20.5 56.4 113
0.150000 i 455 | 1000.0 5.060 v 20,5 54.6 104.1
0,266000 i 453 1000.0 3.000 v 21.0 53.8 99.1
0.514000 i) ] 1000.0 5,000 v 20.7 6.4 73.4

Date; 4/22/2014 - Time; 6:23:46

Tested by:
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16059704 001

TUV Rheinland {(Guangdong) Lid.

Common Info
Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detalil:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No;

Resuit:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Level in dBytVim

EMC Test Service Hofline: +86-20-28391188

EMC Test Record (Emission)

rmation
Allike
Tower Stereo System
ITSB-300
FCC Part 15.209
RE
Tx @ Mid channel
23 C; 50 %RH; 101 kPa.
AC 120 V/ 60 Hz
174019879
18059704 001
Pass

Test distance is 3m, Horizontal

9K-30MHz
TUV ESCI 3
TUV SAC HFH2-Z2/ TUV ESCI 3-TUV SAC HFH2-22

sohe sl R

Pyt

oM 200 30M

500

ok 20 30 S50 100k 200 300 M 2M M SM
Frequency in Hz
Limit and Margin QP
: ‘- oo Meas, . . Matrgin - [
Frequency QuasiPeak - | “Average: ‘- Bandwidth I Corr, -1 . -Limit
{MHz) (@BaVIm) | (aBEVIn) . TIMe | k) Polarization | gy | APK- 1 gmyvim)
. {ms).. {dB)
0.017000 1 63.3 1000.0 0.200 H 20.7 58.8 123.1
0.034840 i 52.6 1000.0 0.200 H 20.5 64.2 116.8
0.065880 ! 44.8 1000.0 0.200 H 20.5 66.5 111.3
0.162000 / 46.1 1000.0 9.000 H 20.6 57.3 103.4
0.326000 I/ 41.2 1000.0 9.000 H 20.9 56.1 97.3
0.782000 28.5 ! 1000.0 9.000 H 20.6 40.3 69.8

Date: 4/22/2014 - Time: 6:10:55

Tested by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detall:
Operation Mode:
Climate Condition:

Test Voltage/ Freq:

Receipt No:
Report No:
Resuit:
Comment:

Subrange 1

Allike

Tower Stereo System
ITSB-300

FCC Part 15.209

RE

Tx @ Mid channel

23 C; 50 %RH; 101 kPa.
AC 120 V/ 60 Hz
174019879

16059704 001

Pass

Test distance is 3m, Vertical

EMC Test Service Hotline: +86-20-28391188

Frequency Range: 9K-30MHz
Receiver: TUVESCI 3
Transducer: TUV SAC HFH2-22/ TUV ESCI 3-TUV SAC HFH2-22
1361
Jaod T
e M“M
1001
B L
% 80 : \\\L\ UL Pt 14 it is 1o 30N,
- Ay
£ ef !
2 K
5 a0t
01
9k 20 0 30 100k 200 300 500 1M M 3M M 10M 20 30M
Frequency in Hz
Limit and Margin QP _
e Meag s asis i il T ol Margin= e P
- Frequency: ‘|- QuasiPeak e | Bandwidth | ovp o e iCorn gl Limit . -
(MHz) (dBuvim) (ms) | “(kHz) SRR Byl gy (dBjivim)
0.017000 / 1000.0 0.200 \4 20.7 51.9 1234
0.048840 i 1000.0 0.200 \' 20.5 56.6 113.9
0.065800 i 1000.0 0.200 v 20.5 56.5 111.3
0.154000 i 1000.0 8.000 v 20.5 56.1 103.9
0.410000 i 1000.0 8.000 \ 20.8 55.1 96.4
0.898000 26.7 i 1000.0 9.000 v 20.5 41.9 68.6

Date: 4/22/2014 - Time: 6:20:21 Tested by: Reviewad by:
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TUV Rheinland {Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test Item:

Identification.
Test Standard:
Test Detail:
Operation Mode:
Climate Condition;
Test Voltage/ Freg:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:

Recejver:

Transducer:

Level in dBpV/m

1367
120

100

g0

Allike

Tower Stereo System
ITSB-300
FCC Part 15.209

RE

Tx @ Low channel

23 C;
AC 120 V/

50 %RH;
60 Hz

174019879
16059704 001

Pass

Test distance is 3m, Horizontal

9K-30MHz
TUV ESCI3
TUV SAC HFH2-22/ TUV ESCI 3-TUV SAC HFH2-Z22

.
s
o,
g,
S

101 kPa.

P P 1t

SR e b

W*WMW e

9% 20 30 50 100k 200 300 500 M
Frequency in Hz
Limit and Margin QP

R v i Meas) o . : Margin=:| 5 s

Freguency QuasiPeak- | Average ' | o . Bandwidth g Gorr, = Limit
{MHz) (@BiVIm) | (dBuVim) | TS\ (cz) Polarization. .| ‘aBy | iay | (dBuvIm)

0.017000 ] 61.6 1000.0 0.200 H 20.7 61.5 123.1
0.034920 ! 551 1000.0 0.200 H 20.5 61.7 116.8
0.230000 ! 45.3 1000.0 9.000 H 20.9 55.1 100.4
0.270000 ! 44.4 1000.0 9.000 H 21.0 54.6 99.0
0.846000 28.6 / 1000.0 9.000 H 20.5 40.4 69.1
14.698000 271 / 1000.0 9.000 H 23.0 42.4 69.5

Date: 4/22/2014 - Time: 5:563:52

Tested by:
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Test Report No.

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test ltem: Tower Stereo System
Identification: ITSB-300
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/! Freq: AC 120 V/ 60 Hz
Receipt No: 174019879
Report No: 16059704 001
Resuilt: Pass
Comment; Test distance is 3m, Vertical
Subrange 1
Frequency Range: 9K-30MHz
Receiver: TUV ESCIE3
Transducer: TUV SAC HFH2-Z2/ TUV ESCI 3-TUV SAC HFH2-Z2
136
120 :W“‘“Ww,,%
- 1601
% 80 : U P R Shite te S0,
& 6t
E By
8 4ot
201
4F
%

20 30 50 100k 200 300 500 M 2M 3M 5M 10M 20 306

Frequency in Hz

Limit and Margin QP

Frequency | QuasiPeak | Average | ME2%- | pandwidth | p ool Cor, -f"gg;‘{‘ Lt
(MHz) (iBpVim) | (@BUVIm) [ (I (k) Sy | R | Bwvim)
0.047000 7 70.9 | 1000, 0.200 v 207 | 522 1334
0.048840 i 57.0 | 1000. 5.200 v 205 | 6.9 113.9
0.065880 7 E3E | 1000, 0.200 v 205 | 57 111.3
0.158000 i 480 | 1060, 5,600 v 206 | 857 103.7
0.354000 ; a9 | 1060, 3,000 v 208 | 517 9.6
8750000 30.8 ; 7660. 9.000 v 206 | 393 701

Date: 4/22/2014 - Time: 6:17:18 Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Rx @ Mid channel
Climate Condition: 23 ¢, 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120/ 60 Hz
Receipt No: 174019879
Report No: 16059704 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 9K-30MHz
Receiver: TUV ESCI 3
Transducer; TUV SAC HFH2-Z2/ TUV ESCI 3-TUV SAC HFH2-Z2
136- L
20F T —
5 ""WM
_ loof T
;1 80T T ot H EINIES
e 3 .
£ ot
K N iy
5 wffit Vi |
204 W‘Mﬁ#ﬁﬁww
-4+ + t t + t t + + + +
9k 20 30 50 100k 200 300 500 M 2M  3M
Frequency in Hz
Limit and Margin QP
B T : . | Margin s
Frequency QuasiPeak .|’ Average i Bandwidth FRPRTSIEIN bt o1y S o Limit:
(MHz) (@dBpV/m) | (dBpVim) | e T gy Polarization |~ gy 25;)(  (dBuVim)
0.017000 ] 533 0.200 H 20.7 59.8 1231
0.034840 ] 52.6 0,200 H 20.5 64.2 116.8
0.065880 { 44.8 0,200 H 20.5 86.5 114.3
0.162000 ] 46.1 9.000 H 20.6 57.3 103.4
0.326000 [ 41.2 9.000 H 20.9 56.1 97.3
0.782000 29.5 ! 9.000 H 20.6 40.3 69.8
Date: 4/22/2014 - Time: 6:10:55 Tested by: Reviewed by:
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TUV Rheindand (Guangdong) |td.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Level in dBuV/im

Allike

Tower Stereo System
ITSB-300

FCC Part 15.209

RE

Rx @ Mid channel

23 C; 50 %RH;
AC 120 Vi 60 Hz
174019879

16059704 001

Pass

Test distance is 3m, Vertical

101 kPa.

9K-30MHz
TUVESCI 3
TUV SAC HFH2-Z2/ TUV ESCI 3-TUV SAC HFH2-Z2

R

9k 200 30 S0 100k 200 300 500 M 2M 3M SM 20 30M
Frequency in Hz
Limit and Margin QP
i ; : Meas. . Margin - o
Frequency | -QuasiPeak | Average :| "yl | Bandwidth Polarization | COfF 1 QgK ey Limit
(MHz) (dBpvim) | (dBuVIm) (kHz) (dB) (dBuVIm)
: ; ; ) -(ms) k {dB)- vi!
0.017000 ! 7141 1000.0 0.200 \ 20.7 51.9 123.1
0.048840 { 57.3 1000.0 0.200 v 20.5 56.6 113.9
0.065800 / 54.8 1000.0 0.200 v 20.5 56.5 111.3
0.154000 / 47.8 1000.0 9.000 v 20.5 56.1 103.9
0.410000 / 40.3 1000.0 9.000 \ 20.8 55.1 95.4
0.898000 26.7 ! 1000.0 9.000 v 20.5 41.9 68.6

Date. 4/22/2014 - Time: 6:20:21

Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Manufacturer:
Test ltem:
{dentification:

Test Standard:
Test Detall:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

t——t————

Common Information

Allike

Tower Stereo System
ITSB-300

FCC Part 15.209

RE

Tx @ High channel
23 C; 50 %RH;
AC 120 v/ 60 Hz
174019879

16059704 001

Pass

101 kPa.

Test distance is 3m, Horizontal

30M-1GHz
TUV ESCI

TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168

Level in dBp Vim

gttt

80 100M

t + t t

30M 50 60 200 300 400 500
Frequency in 11z
Limit and Margin QP
ey Meas. || vioi S . Margin .
Frequency- | -QuasiPeak. |-+ Bandwidth ali Corr. | oLimit
MHz) | (dBavim) '(rr';':)’ ©ikHz) | Polarization | g (32)“ (dBpVim)
47.950000 22.0 1000.0 120.000 H 15.0 18.0 40.0
240.000000 30.5 1000.0 420.000 H 13.7 15.5 46.0
288.000000 26.8 1000.0 120.000 H 15.7 19.2 46.0
336.050000 25.9 1000.0 120.000 H 16.9 20.1 46.0
432.050000 27.8 1000.0 1420.000 H 18.5 18.4 46.0
816.050000 38.1 1000.0 120.000 H 26.3 7.9 46.0
Date: 4/10/2014 - Time; 10:05:46 Tested by:

800

1G
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer; Allike
Test ltem: Tower Stereo System
ldentification: ITSB-300
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition; 23 T, 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174019878
Report No: 16059704 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI
Transducer: TUV SBAC UVLB 8168/ TUV ESCI -TUV SAC UVLB 9168
70T
60: L LY B L ~n'*1[‘_
£ 07T
s
3
g
—
1] 3 t t t t t t + t ¥ t t 1

Limit and Margin QP

30 100M 200 300 400 300 800 HY
Frequency in Hz

" Meas. . Margin L

Frequency | QuasiPeak s Bandwidth A Corr. | Limit
(MHz) {dBpVim) {;1";‘)* T (kHg) - | Polanization | gy (SS;( (¢BuVim)
47.850000 27.3 1000.0 | 120.000 v 15.0 127 40.0
129.450000 23.5 1000.0 | 120.000 v 13.8 20.0 43.5
416.200000 71.5 1000.0 | 120.000 v 18.9 24.5 46.0
453,050000 31.8 1000.0 | 120.000 v 19.9 14.2 46.0
480.100000 23.2 1000.0 | 120.000 v 70.3 228 46.0
480.100000 23.2 1000.0 {  120.000 v 20.3 228 46.0
A5 .
Date: 4/10/2014 - Time: 10:09:17 Tested by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test ltem: Tower Sterec System
Identification: ITSB-300
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Mid channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174019879
Report No: 16059704 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI
Transducer: TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168
T
[si4] : i 1-
g 50T 3
s - e
Z a0 !
= L
Z wi
= 2 Emw}«ww"\«}wbwmw 5 Jpandihiisly i
104
[ L 3 t t t t t t t + 1

t t + t
200 300 400 500

30M 50 60 30 100M 800 1G
Frequency in Hz
Limit and Margin QP
" Meas. . Margin .
Frequency | QuasiPeak " Bandwidth —_— Corr. | 7 Limit
MHz) | (dBvim) | TS |Gz | PORTERHON | (g apy | @Eavim)
47.950000 22.0 1000.0 120.000 H 15.0 18.0 40.0
240.000000 304 1000.0 120.000 H 13.7 16.6 46.0
312.050000 22,8 1000.0 120.000 H 16.3 23.2 46.0
336.050000 25.6 1000.0 120.000 H 16.9 204 46.0
384.050000 26.5 1000.0 120.000 H 18.1 19.5 46.0
432.050000 26.9 1000.0 120.000 H 18.6 19.1 48.0
gt i
P

Date: 4/10/2014 - Time: 10:02:19

Tested by: Reviewed by:

i
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TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test ltem: Tower Stereo System
Identification; ITSB-300
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Mid channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174019879
Report No: 16059704 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI
Transducer: TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168
07
60 I ey
g SOT ]
51 S —
% 40 A I
g ol
- 20 :Q,_Mi Yo w%wwmw M@W&W 3
101
o] + t t L t t t 3 |

260 300 400 500

30M 0 60 80 100M 800 1G
Frequency in Hz
Limit and Margin QP
© -1 Meas. : i : Margin- T
Frequency | ‘QuasiPeak i ‘Bandwidth e Corr. |70 PK Limit
{MHz) {(dBuVIm) {l’“’g‘)’ 0 gy o | Polarization | ) (gs) (dBRVIm)
47.950000 26.7 1000.0 | 120.000 v 15.0 13.3 40.0
1336.050000 224 1000.0 | 120.000 v 16.9 23.6 46.0
388.400000 25.0 1000.0 | 120.000 v 18.2 | 21.0 46.0
412.800000 18.4 1000.0 | 120.000 v 18.8 376 46.0
451.450000 23.7 1000.0 | 120.000 v 19.9 223 46.0
480.100000 23.5 1000.0 | 120.000 v 203 225 46.0
Loy 14
Date: 4/10/2014 - Time: 8:59:14 Tested by: Reviewed by:
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TUV Rheinland {(Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

A TUVRheinland®

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23 ¢, 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 80 Hz
Receipt No: 174019879
Report No: 16059704 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI
Transducer: TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168
707
60+
g5 S0
E e
& 40
= -
= g
) AR
1ot
0 } t ¥ +t t t t t t t t + t
30M 50 60 30 100M 200 300 400 500 800 1G
Frequency in Hz
Limit and Margin QP
Y “ Meas.:|: - s Margin s
Frequency | QuasiPeak |7 Bandwidth: NN Corr. | Limit
MiHo) | (@Bavim) | OO |z (ORI agy | - GRKC| (@Buvim)
47.950000 21.2 1000.0 | 120.000 H 15.0 18.8 40.0
71.950000 19.4 1000.0 |  120.000 H 12.8 20.6 40.0
336.050000 31.8 1000.0 120.000 H 16.9 14.2 46.0
384.050000 33.2 1000.0 120.000 H 18.1 12.8 46.0
480.10000¢ 21.9 1000.0 120.000 H 20.3 24.1 46.0
816.050000 34.0 1000.0 | 120.000 H 26.3 12.0 46.0
J i
l
- S St wit ¢
Y
EA
] 4
Date. 4/10/2014 - Time: 9:44:16 Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test ltem: Tower Stereo System
|dentification: ITSB-300
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174019879
Report No: 16059704 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver. TUV ESCI
Transducer: TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168
70T
60 B [N H
< o} r
%_ 0 s s e 4
= 0L ikt
us} g
4 t t +— t t t {

200 300 400 500 800

30M 50 60 80 100M 16
Frequency in Hz
Limit and Margin QP
R Meas. . Margin -
Frequency | QuasiPeak Time Bandwidth Polarization Corr. | PK Limit
(MHz) (dBpv/m) (;ns) S (kHz) {dB) (38) (dBuV/m)
47950000 27.3 1000.0 120.000 v 15.0 12.7 40.0
388.300000 29.4 1000.0 120.000 v 18.2 16.8 46.0
413.150000 26.6 1000.0 120.000 \4 18.9 19.4 46.0
454750000 37.6 1000.0 120.000 \ 19.9 8.4 46.0
480.100000 26.2 1000.0 120.000 v 20.3 19.8 46.0
624.000000 33.5 1000.0 120.060 v 23.5 12.5 46.0
; 13
/

Date: 4/10/2014 - Time: 9:53.04
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S
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Tested by: Reviewed by:
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Test Report No.

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test ltem: Tower Sterec System
Identification: ITSB-300
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Rx @ Mid channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174019879
Report No: 16059704 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESCI
Transducer: TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168
T
T Foo 18 e el T s
& T
E 40 e
£ 3 I
g 1
B e
101
0 } e

t t t + t ¥ et 1
30 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz

Limit and Margin QP

: - e Meas, |- Sh G Margin AN
Frequenc QuasiPeak  |iimr - Bandwidth e il cGorrs | Limit

Mtz - | By {Ifn";‘)? kiz) | Polarization ) yp) (gg;‘ (dBpVIm)
47.950000 220 1000.0 | 120,000 H 15.0 | 18.0 40.0
| 71.950000 16.5 1000.0 | 120.000 H 128 23.5 40.0
288.000000 27.8 1000.0 | 120.000 H 15.7 | 18.2 46.0
336.050000 753 1000.0 | 120.000 H 16.9 | 207 46.0
384.050000 27.3 1000.0 | 120.000 H 18.1 18.7 46.0
432.050000 284 1000.0 | 120.000 H 195 | 7.6 46.0

Date: 4/10/2014 - Time: 10:18:12 Tested by: o Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information
Manufacturer:

Test ltem:

Identification:
Test Standard:
Test Detail:

Operation

Meode:

Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange

1

Frequency Range:

Receiver:

Transducer:

Level in dBuV/m

70

60

Lt s e |

50

Allike

Tower Stereo System

ITSB-300

FCC Part 15.209

RE

Rx @ Mid channel

23 50 %RH;
AC 120/ 80 Mz
174019879

16058704 001

Pass

Test distance is 3m, Veriical

30M-1GHz
TUV ESCI

101 kPa.

TUV SAC UVLB 9168/ TUV ESCI -TUV SAC UVLB 9168

e

w
F=
+—t—+

=
+——t

SO

a Wi””“’“waa s ol

80  100M 200

300 400

t
500

30M 50 60
Frequency in Hz
Limit and Margin QP
. Meas.. |5 ¢ o = Margin -
Frequency |.QuasiPeak Time- |- Bandwidth |- Palarization Corr. |7 QgK Limit
{MHz) (dBuVim) |-y {kHz) (@B) | "(4g) | (dBuvIm)
47.950000 27.2 1000.0 120.000 v 15.0 12.8 40.0
71.950000 16.7 1000.0 120.000 v 12.8 23.3 40.0
129.450000 23.5 1000.0 120.000 \ 13.8 20.0 43.5
388.800000 2341 1000.0 120.000 v 18.2 22.9 46.0
452.900000 32.6 1000.0 120.000 v 19.9 13.4 46.0
480.100000 22.2 1000.0 120.000 v 20.3 23.8 46.0

Date: 4/10/2014 - Time: 10:15:03

Tested byNhesked/

Reviewed by:

EMC Test Service Hotline: +86-20-28391188
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike

Test Item: Tower Stereo System

Identification: ITSB-300

Test Standard: FCC Part 15.209

Test Detail: RE

Operation Mode: Tx @ High channel

Climate Condition: 23 't 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz

Receipt No: 174019879

Report No: 16059704 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907

130
120

FCC partl5 1-18G PK

Level in dBuV/m

Limit and Margin PK

+ t + +
4G 5G 6 8

Frequency in Hz

18G

Meas. Margin - Limit -
Frequency MaxPeak Bandwidth Corr. PK+
Time Polarization PK+
(MHz) (dBpV/m) (ms) (kHz) (dB) (dB) (dB‘p\(lm)
1665.000000 23 | H A5 317 | 740
4950000000 | 477 | 10000 | 4000. H 3.2 263 | 740
7441.000000 565 | 10000 |  1000.000 H 03 | 175 | 740
Limit and Margin AV
| ol L in - Limit -

l Frequency ‘ Average l#:': Bandwidth Polarization Corr. M:v(';" AVG l
l (uuz)v 1 (dBpV/m) (ms) (kHz) 9 (dB) @8) (dBpVim)
1665.000000 | 30.5 10000 | 1000000 |  H_ -11.5 235 54.0
4959.000000 368 | 1000.0 1000.000 H | 32 17.2 540 |

7441.000000 475 | 1000.0 |  1000.000 W 02 6.5 54.0

Date: 6/13/2014 - Time: 1:55:29

] 8’”) n-0ff Teat Natq |

|
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Tested by:
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Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

1307
1201

100

TUV Rheinland (Guangdong) Ltd.

Common Information

Allike

Tower Stereo System
ITSB-300

FCC Part 15.209

RE

Tx @ High channel
23 C; 50 %RH; 101 kPa.
AC 120 V/ 60 Hz
174019879

16059704 001

Pass

Test distance is 3m, Vertical

1GHz-18GHz
TUV FSP30

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

TUV SAC HFS07/ TUV FSP30-TUV SAC HF907

FC(

part 15 1-18G PK

Level m dBpV/m

1-18G A\

t
G

10G

18G

1G 2G
Frequency in Hz
Limit and Margin PK ) -
3 ‘Meas. | N Margin- | Limit-
Frequency MaxPeak Bandwidth : Corr.
Ti Pol K+ PK+
M) | (@Buvim) | (M| (k) omiamtion. 1o emy | v |
| 1663.000000 | 467 | 1000.0 |  1000.000 v |15 | 273 | 740 |
_ 4959.000000 | 524 | 1000.0 | 1000.000 v 32 216 74.0
7441.000000 596 | 1000.0 |  1000.000 v 0.3 144 74.0
Limit and Margin AV
=31Y gri. X 3 ~
Meas. Margin- | Limit-
Frequency Average Bandwidth ! Corr. AVG
(MHz) (dByVim) | [ (kHz) Pperzagon’ | sy W8, | (dByVim
| 1663.000000 338 | 1000.0 1000.000 | v 115 | 202 54.0
4959.000000 421 | 1000.0 | 1000.000 | v | 32 | 118 54.0
7441.000000 51.0 | 1000.0 | 1000.000 v .03 | 30 54,0
‘ i
Sign-off Tt Dot
V) yH i
d |
Date: 6/13/2014 - Time: 1:48:09 Tested by: Reviewed by:
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16059704 001

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Mid channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174019879
Report No: 16059704 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
1307
1200
100 :
g
Z 80 FOC part]5 |-18G PK
; o0 FCC part15 1-18G A\
I iR i i | s AR WP DR IR G e A i s
2 a0
20
1G 26 3G 4G 5G 6 8 10G 18G
Frequency in Hz
Limit and Margin PK o
: Meas. | Margin- | Limit- |
Frequency MaxPeak Time Bandwidth Polarization Corr. PK+ PK+
W) ool 14 O Mt e ) td!;e\(’mt‘
| 1659.000000 425 | 10000 | 1000000 | H | 15 | 315 | 740
4882.000000 512 | 1000.0 | 1000.000 H -35 22.8 74.0
7322.000000 56.2 | 1000.0 | 1000.000 H -0.4 17.8 74.0
Limit and Margin AV
[ Meas. Margin- | Limit-
| Frequency Average Time Bandwidth Polarization Corr. AVG AVG
| M) | dBVim) | (kHz) g ©@8) | ‘gg) | (dBpVIm) |
1659.000000 |  29.2 | 1000.0 |  1000.000 H -11.5 24.8 54.0
4882.000000 | 442 | 1000.0 | 1000.000 H -3.5 9.8 54.0
7322.000000 47.3 | 1000.0 | 1000.000 H | 04 6.7 54.0
{ A b= 5 P '
| Sign-off Tect

Date: 6/13/2014 - Time: 1:36:20

Tested by:
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16059704 001

Seite 23 von 33
Page 23 of 33

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Mid channel
Climate Condition: 23 © 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174019879
Report No: 16059704 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
130
120
100
% FCC pantl5 1-18G PK
? X FCC punt 15 1-18G AV
I e G e e frmermee s L
1G 2G G ‘I;} SZi 6 & ;‘ I(‘I(i l:((;
Frequency in Hz
Limit and Margin PK
Meas. Margin - Limit -
Frequency MaxPeak Bandwidth Corr. PK+
(MHz) (@Buvim) | [ (kHz) Eolarimon i (omy = T | s gvim]
1661.000000 493 | 10000 |  1000.000 v [ 15 | 247 | 740
4882.000000 51.9 | 1000.0 |  1000.000 \ | -35 221 74.0
7322.000000 59.9 | 1000.0 |  1000.000 v -0.4 14.1 74.0
Limit and Margin AV
e A Meas. Margin - Limit -
Freq y g Bandwidth Corr. AVG
(MHz) (dBuV/m) (r:;: (kHz) Polerzaton 1 e | O |itemuvim)|
1661.000000 | 34.0 1000.0 | 1000.000 v | 115 20.0 540
4862.000000 447 | 10000 |  1000.000 | v | 35 9.3 | 540
7322.000000 51.5 | 10000 = 1000.000 | v 0.4 25 | 540
{ {,“ 5} ‘\ 5 !
‘m 31 ilel ¢
w' - ot \ k' AL :
Thecked/ =
\'::L;ncc‘h‘“; mw
Date: 6/13/2014 - Time: 1:42:22 Tested by: Reviewed by:
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Prafbericht - Nr.: 16059704 001 Page 24 of 33

Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike

Test Item: Tower Stereo System

Identification: ITSB-300

Test Standard: FCC Part 15.209

Test Detail: RE

Operation Mode: Tx @ Low channel

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz

Receipt No: 174019879

Report No: 16059704 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907

FCC pantl3 118G PK

FCC punt15 1-18G AV

%h—:_ ....... M

Level indBuV/m

t t t 1
1G 2G 3G G 5G 6 8 10G 18G

Frequency in Hz

Limit and Margin PK

. - o
Frequency l MaxPeak '.f.l‘:‘:' Bandwidth Polarization | corr. Mapr'%l.‘n- ‘ L:,"’;I:
B ) N i) )T | 9 | ey | (@Bavim) |
1661.000000 | 410 | 10000 |  1000.000 H | 115 | 330 | 740
4804.000000 | 49.0 | 1000.0 | 1000.000 H | =37 250 | 740
7205000000 | 540 | 1000.0 |  1000.000 H [ 01 | 200 74.0
Limit and Margin AV -
E A Meas. e Margin - Limit -
F B dth - Corr.
PR o Time Polar AVG AVG
1 dei2od (o) (ms) ' ) | wﬁ, ] g .(_‘.!!3_).7 {dBVim)-|
1661.000000 |  28.2 | 1000.0 |  1000.000 H 415 | 258 | 540
4804.000000 | 409 | 1000.0 |  1000.000 H -3.7 1314 | 540 |
7205.000000 | 451 | 1000.0 |  1000.000 H

01 | 89 | 540

Date: 6/13/2014 - Time: 1:30:53 Tested by: Reviewed by: S~
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Prufbericht - Nr.:
Test Report No.

16059704 001

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike

Test Item: Tower Stereo System

Identification: ITSB-300

Test Standard: FCC Part 15.209

Test Detail: RE

Operation Mode: Tx @ Low channel

Climate Condition: 23 ©; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz

Receipt No: 174019879

Report No: 16059704 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer:; TUV SAC HF907/ TUV FSP30-TUV SAC HF907

1307
1201

100

FCC pantiS 1-18G PK

Level in dBpVim

Limit and Margin PK

t + t
2G 3G 4G 5G 6

Frequency in Hz

Date: 6/13/2014 - Time: 1:22:53

10G

o~

Meas. | [ | Margin- | Limit-

P | (dewvmy | Tme | Be0qwd® | poiarization o | ek PK+
y (ms) < = (dB) | (dBuVim)

1659.000000 484 | 10000 |  1000.000 | v 15 | 256 74.0

4804.000000 561 | 1000.0 |  1000.000 | v 37 17.9 74.0

7205.000000 553 1000.0 1000.000 v 0.1 18.7 74.0

Limit and Margin AV A -
E A Meas. : ‘ Margin - Limit -
F A Bandwidth 2 Corr.

5 = < Time Polarization AVG AVG
e s B T il _ | B ] @y | (aBVim |

1659.000000 | 333 | 1000.0 |  1000.000 v 115 20.7 54.0
4804.000000 | 519 | 10000 |  1000.000 v -3.7 21 | 540 |
7205.000000 465 | 1000.0 |  1000.000 v 0.1 75 | 540 |

./\ - N

Tested by: _-m Reviewed by: g
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TUV Rheintand (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 v/ B0 Hz
Receipt No: 174019879
Report No; 16059704 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
1007
80+ P14 ik EXe ek ik
£ N
Z 60t . e
& g e e o b ISR vy
2 iwaw@ e 2
T A0 e
-
3 L
204+
18 19 20 21 2 2 24 25
Frequeney in GHz
Limit and Margin PK
Geatrt TR Margin |  Limit
Frequency: ' i MaxPeak - i - Bandwidth ' | e Ea GO o
MHz) L (_dBle_m);' o )_:, . 'ly:'.(k-Hz)..ff.. Polarization @ (gg; (daL;Vl
18423.000000 52.2 1000.000 H 4.2 21.8 74.0
21361.000000 54,2 1000.000 H 6.0 19.8 74.0
22671.000000 56.3 1000.000 H 9.0 i7.7 74.0
24196.000000 55.1 1000.000 H 6.0 18.9 74.0
Limit and Margin AV
. Meas. TR Margin | Limit
Frequency - Average “Time 1 Bandwidth Polarization Corr., “AVG | (dBuvi
(MHz) (dBuVIm) | (ins) ;¢ -{kHz) {dB}) (dB) m)
18423.000000 39.2 1000.0 1000.000 H 4.2 14.8 54.0
21361.000600 420 1000.0 1000.000 H 5.8 12.0 54.0
22671.000000 44.5 1000.0 1000.000 H 9.0 9.5 54.0
24196.000000 42.8 1000.0 1000.000 H 6.0 . 54.0

Date: 4/10/2014 - Time: 4:15:41

1.2

Tested by:

_ Reviewed by:
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Seite 27 von 33
Page 27 of 33

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test ltem: Tower Stereo System
identification: ITSB-300
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23 C,; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174019879
Report No: 16059704 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
1005
80+
Z 60t
% e e - : T o -
g 40+ ’
g |
204
0 t ¥ + 3 t 13 t + + 1 t 1

19

Limit and Margin PK

21 22
Frequeney in GHz

Meas. . it Margin | Limit
Frequency . MaxPeak .. Time .|’ Bandwidth Polarization Carr. PR dBuV/

{MHz) - (dBVIm} "(Erxs)" ~{kHz} {dB) (dB) { m‘;
18480.000000 51.5 1000.0 1600.000 \ 4.3 22.5 74.0
21338.000000 53.1 1000.0 1000.000 v 6.0 20.9 74.0
22741.000000 56.7 1000.0 1000,000 v 9.0 17.3 74.0
24191.000000 54.3 1000.0 1000.000 v 6.0 19.7 74.0

Limit and Margin AV
Meas. . Margin | Limit
Frequency Average - Bandwidth P Corr, _

(MHz) (dBpVim) "{r‘n“;‘)’ : {kHz) Polarization | gy (g‘é? ("E})‘V’
18480.000000 38.5 1000.0 4000.000 v 4.3 14.5 54.0
21338.000000 415 1000.0 1000.000 v 6.0 12.5 54.0
22741.000000 44.7 1000.0 1000.000 \ 8.0 9.3 54.0
24191.000000 42.8 1000.0 1000.000 v 6.0 114 54.0

Date: 4/10/2014 - Time: 4:18:24 Tested by:

S

Reviewed by:
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Test Report No.

TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test ltem: Tower Sterec System
Identification: ITSB-300
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Mid channel
Climate Condition: 23 T, 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 80 Hz
Receipt No: 174019879
Report No: 16059704 001
Resuit: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
t00T
80T et par§7 I8 bl
S ol
_rg OF e - IRy, (YW o
2wk < )
5
K] 3
01
0 + t t + t ¥ g t ¥ + t £ + 1
18 19 20 21 2 23 24 25

Frequency in GHz

Limit and Margin PK

Frequency MaxPeék o ﬁﬁﬁ‘z; .. Bandwidth Polarization Corr. N_’?,'E_'yn (;IBTJGI
(MHz). {dBpV/m) {8y ﬁ_(kly-lz) A : {dB) (dB) m
19157.000000 51.3 1000.0 1000.000 H 4.9 22,7 74.0
21362.000000 53.9 1000.0 1000.000 H 6.0 20.1 74.0
22721.000000 56.8 1000.0 1000.000 H 9.0 17.2 74.0
24188.000000 55.4 1000.0 1000.000 H 6.0 18.6 74.0

Limit and Margin AV

. . Meas, . . Margin | Limit

Frequency + Average.., Tima | Bandwidth Polarization Corr. | - avé | tdBuvi
{MHz) | {dBpvim) mey | (kHz)- . (dB) (@8) )
19157900000 39.8 1000.0 1000.000 H 4.9 14.2 54.0
21362.000000 4.7 1000.0 1000.000 H 6.0 12.3 54.0
22721.000000 44.6 1000.0 10400.000 H 9.0 9.4 54.0
24189.000000 42.6 1000.0 1000.000 H 6.0 11.4 54.0

LWIVN o
RURITR XA

Date: 4/10/2014 - Time: 4:12:47 Tested by: Reviewed by:
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16059704 001
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TUV Rheinland (Guangdong) Ltd.

Common Information

Manufacturer:
TFest ltem:
Identification;
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Test Voltage/ Freq:

Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:

Allike

Tower Stereo System
ITSB-300

FCC Part 15.209

RE

Tx @ Mid channel

23 C; 50 %RH; 101 kPa.
AC 120 V/ 60 Hz
174019879
16059704 001

Pass

Test distance is 3m, Vertical

18GHz-25GHz
TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
1007
801 Poo s bS T o fr
= I
= L
g “L.. e . , .
; - ‘
K |
07+
0 t t t T + + t 3 3 t t t {
18 19 20 21 2 23 24 25
Frequency in GHz
Limit and Margin PK
Meas. . Margin { Limit
Frequency MaxPeak ) Bandwidth I Corr.
Time Polarization -PK+ | {dBpv/
{MHz) {dBuVv/m) (ms) {kHz) (dB}) (dB) m)
18144.600000 51.7 1000.0 1000.000 A 3.8 22.3 74.0
20254.000000 52.2 1000.0 1000.000 \ 4.8 21.8 74.0
22736,000000 56.5 1000.0 1000.000 v 5.0 17.5 74.0
24226.000000 54.4 1000.0 1000.000 N 5.9 19.6 74.0
Limit and Margin AV
Meas. . Margin | Limit
P ey | Time B | Polarization | TSI | -AVG | (aBv/
i (ms): DA (@B) m)
18144.000000 39.3 1000.0 1000.000 v 3.8 14.7 54.0
20254.000000 40.3 1000.0 1000.000 v 4.8 13.7 54.0
22736.000000 44.7 1000.0 1000.000 v 9.0 9.3 54.0
24226.000000 42.8 1000.0 1000.000 N 5.9 11.2 54.0

Date: 4/10/2014 - Time: 4.08:46

Tested by: Reviewed by:
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16059704 001

Seite 30 von 33
Page 30 of 33

TUV Rheinland (G

uangdong) Lid.

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Low channei
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174019879
Report No: 160589704 001
Result; Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3180-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
100
30T L parts il
=
é. 60J . s - - e [ L s
_3 L
201
0 t 1 + t + t + + + t + + 1

19 20 21 22 23 24 25

Frequency in GHz

Limit and Margin PK

R e v Meass; R Margin | Limit
Frequency -MaxPeak Soh o Bandwidth's R Corr, | % i
M) - (dBPme)-, : {r[:;? . -":(,kH;)N,L_ Polarl?atlon (dB) (:g;- : (qg};;yt.
18577.000000 521 1000.0 1000.000 H 4.3 21.9 74.0
21312.000000 53.5 1000.0 1000.000 H 5.9 20.5 74.0
22748000000 56.8 1000.0 1000.000 H 9.0 7.2 | 740
24257.060000 54.6 1000.0 1000.000 B 5.9 164 | 74.0
Limit and Margin AV
-Meas. . - Margin | .Limit
Frequency Average ;- L Bandwidth i Corr. y
(MHz) (dBuVim) &“:)* (kHz) Polarization | /gy (g‘é;; (d.gj)“.”
18577.000000 202 1600.0 660,000 H 13 138 | 54.0
21312.000000 420 1000,0 1000.000 H 5.9 120 | 540
57748.000000 448 1000.0 1000.000 H 9.0 9.2 54.0
24257.000000 43.0 1000.0 1000.000 H 54.0

Date: 4/10/2014 - Time; 4.02:18

59 | AT

g4 14 |

Tested by: Reviewed by:

EMC Test Service Hotline; +86-20-28391188
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification; ITSB-300
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Low channel!
Climate Condition: 23 TC; 50 %RH,; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174019879
Report No: 18059704 001
Result: Pass
Comment; Test distance is 3m, Vertical
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
160y
804 Po e i bt v
Z o0t ,
@ S S . . e S
’: ) s - i
T 40
3 |
20T
0 t ¥ t + + t + t t t t t i

18 19 20 21 22 23 24 25
Frequency in GHz

Limit and Margin PK

Meas. . Margin ;| Limit
Frequency MaxPeak Titie Bandwidth Polarization Corr. ~PK+ | (dBuVI
(MHz) {dBuV/m) {ms) (kHz) (dB) (dB) m)
18580.000000 52.4 1000.0 1000.000 v 4.3 216 74.0
20289.000000 52.6 1000.0 19000.000 v 4.8 214 74.0
22823,000000 56.3 1000.0 1000,000 i 8.7 17.7 74.0
24221.000000 54.6 1000.0 1000.000 v 5.9 19.4 74.0
Limit and Margin AV
Meas. : Margin | Limit
- -Frequency Average Tinie Bandwidth Polarization Corr. AVG | (dB
- - uv/
(MHz} {dBuVIm} (s) - (kHz) (dB) (@B) | - m)
18580.000000 39.9 1000.0 1000,000 v 4.3 14.1 54.0
20285.000000 40,3 1000.0 1000.000 v 4.8 137 54.0
22823.000000 44.6 1000.0 1000.000 Vv 8.7 9.4 54.0
24221.000000 42.7 1000.0 1000.000 \ 6.9 P8, 54,0

| et

Date: 4/10/2014 - Time: 4:05:27 Tested by: Reviewed by:
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16059704 001

TUV Rheinland {Guangdong) Lid.

EMC Test Service Hotline; +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
ldentification: ITSB-300
Test Standard: FCC Part 15.209
Test Detall: RE
Operation Mode: Rx @ Mid channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120V/ 60 Hz
Receipt No: 174019879
Report No: 18059704 001
Result: Pass
Comment: Test distance is 3m, Herizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
1001
sor VOO pan S 1800 Py
_::' (’0" g g Heca: R e
; 0 . i :
;I" L
201
0 t 1 1 + + t t t t t , t t 1

18 19 2 a1 2 23 24 25
Frequency in GHz
Limit and Margin PK
Gl S e e e Meas. T v o -Marging | Limit
Frequency. : - MaxPeak: rie Bandwidth . FERPES St FRY *1s ¢ o o I
CUMHz) L {dBEVm) i (kHzyo | Polarization | gapy ) AVG ) (dBIVE
e e ~ SRl s (dBy: | im)
18687.000000 50.7 1000.000 H 4.5 34.9 74.0
20239.000000 521 1000.000 H 4.8 33.6 74.0
21391.000000 54.2 1000.000 H 6.0 32.1 74.0
22715.000000 56.3 1000.000 H 9.0 29.6 74.0
Limit and Margin AV
: - oo et Meas, .
Frequency Average | |tk Bandwidth Lo Corr.
(MHz)’ AdBpvim) - }‘r'n";‘)’ | (k) o | Polarizafion . (4p
18687.000000 39.1 1000.0 1000.000 H 4.5
20238.000000 40.4 4000.0 1040.000 H 4.8
21391.000000 41.9 1000.0 1000.000 H 6.0
22715.000000 44.4 1000.0 1000.000 H 8.0
§ gLt ( '
Date: 4/10/2014 - Time: 4.26:31 Tested by; = Reviewed by: \Checked/
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline; +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:

Allike

Tower Stereo System
ITSB-300

FCC Part 15.209

RE

Rx @ Mid channel

23 T, 50 %RH;
AC 120 V/ 60 Mz
174019879

16059704 001

Pass

Test distance is 3m, Vertical

101 kPa.

18GHz-25GHz
TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
1007
so b P b L g P
& I
> L
g T T
(=4
T 0y
)
] L
2071
0 + t t t f + t t t t t |
18 19 20 21 22 23 24 25
Frequency in GHz
Limit and Margin PK
Meas. . Margin Limit
Fraquency MaxPeak Mo Bandwidth - Corr.
! : Time ) Polarization -PK+ | (dBpV/

(MHz) . (dBuV/m} () (kHz) (dB} (B) m)
18489.000000 51.7 1000.0 1000.000 Vv 4.3 223 74.0
21272.000000 53.4 1000.0 1000.000 v 5.8 20.6 74.0
22661.000000 56.1 1000.0 1000.000 Vv 9.0 17.9 74.0
24023.000000 54.0 1000.0 1000.060 ' 5.9 20.0 74.0

Limit and Margin AV
Meas. " Margin Limit
Frequency Average N Bandwidth P Corr.

(MHz) (dBpvim) ‘(Frm? (kH2) Polarization (dB) -(G\é? (dlr3n|;VI
'18489.000000 39.6 1000.0 1000.000 \4 4.3 14.4 54.0
21272.000000 41.4 1000.0 1000.000 v 5.8 12.6 54.0
22661.000000 44.2 1000.0 1000.000 v 9.0 9.8 54.0
24023.000000 42.0 1000.0 1000.000 Vi 5.9 12,0

Date; 4/10/2014 - Time: 4,22:05

Tested by:

(@]
T

54.0

Reviewed by: \Checked?




